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ic TEST REPORT
1. No : CT16-071142 Reissuance (R1)
2. Client Date : Feb. 23, 2017

O Name : LG Hausys, Ltd.

O Address : One IFC, 10, Gookjegeumyung-ro 8-gil, Yeongdeungpo-gu, Seoul . Republic of
Koea 07326

3. Date of Test : 2016.06.21 ~ 2016.06.27
4. Use of Report : Quality Assurance
5. Test Sample : Art Canvas (Windeco G2)

6. Test Method
(1) JIS A 5759:2008

Tested B Technical Manager
Affirmation / ; : W dlhw
Name : Suek joo Choi Name : Byoung Young, Cho

Our report apply only to the standards or procedures identified and to the sanple(s) tested unless otherwise specified. The test results are not
indicative of representative of the qualities of the qualities of the lot from which the sample was taken or of apparently identical or similar
products.

2016.06.27 kf"
Korea Conformity Laboratories President Kyung Sik Kim £
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No :CT16-071142

7. Test Results
1) Art Canvas (Windeco G2)

TEST REPORT

Test Item(s) Unit Test method Test Results Remark
Glass Drift Control Capacity (A Method)

i : : (230E2) 0
The sum of weight of ten big broken pieces g (1) 17 (65 + 5) % R.H.
-glass side
Glass Drift Control Capacity (A Method) g (1 5 (22 £ 2) ¢©
The weight of one fallen piece-glass side (85 & 5) % R.H.
Glass Drift Control Capacity (A Method)

) 3 3 (3 2)
The sum of weight of ten big broken pieces g (1) a7 (65 + 5) % R.H.
-glass side
Glass Drift Control Capacity(A Method) ’ (1) 5 (23 £ 2) ¢
The weight of one fallen piece-glass side (85 = 5) % R.H.
Glass Drift Control Capacity (A Method) C o
The sum of weight of 'ten big broken pieces o (1) 25 (65 t:t5) o
—film side
Glass Orift Control Capacity (A Method) 3 () 9 (23 +2) T
The weight of one fallen piece~film side (65 + 5) % R.H.
Glass Orift Control Capacity (A Method) oro) e
The sum of weight of ten big broken pieces g (1) 19 (65 + 5) % R.H.
—film side
Glass Drift Control Capacity (A Method) . () 5 (23 + 2) T
The weight of one fallen piece—film side (65 + 5) % R.H.
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-—— End of Report ———




